PROFESSIONAL CONSULTANT SERVICES AGREEMENT
PACIFIC ADVANCED CIVIL ENGINEERING, INC.

Condition Assessment of Garner B Treatment Plant (RFP No. 2021)

THIS PROFESSIONAL CONSULTANT SERVICES AGREEMENT (“Agreement”) is
made and entered into this day of , 2021 (“Effective Date”), by and
between the CITY OF RIVERSIDE, a California charter city and municipal corporation (“City”),
and PACIFIC ADVANCED CIVIL. ENGINEERING, INC., a California corporation
(“Consultant”).

1. Scope of Services. City agrees to retain and does hereby retain Consultant and
Consultant agrees to provide the services more particularly described in Exhibit “A,” “Scope of
Services” (“Services™), attached hereto and incorporated herein by reference, in conjunction with
[...]
injection and monitoring, and full remote telemetry and security systems with full-motion video surveillance. PACE provided the automation
design to provide dual tank, dual zone pumping with proper chlorine dose, sustaining valve operation, and shared redundant pumps.
PACE also provided engineering design for the 5,000 gpm potable water Westside Booster Pump Station for the new Mountain House
Community Services District, adjacent to the City of Tracy. The Mountain House Water Treatment Plant (WTP) supplies network flows to
Zone 1 of the distribution system. The station provides sufficient and reliable flow capacity for distribution to the Zone 2 drinking water
supply network. The new station includes two main domestic booster pumps, an intermediate flow pump, and a low flow pump.

SR. ELECTRICAL ENGINEER

City of Manhattan Beach Larsson Street Pumping Station - Manhattan Beach, CA

As the Sr. Electrical Engineer, Mr. Najarian performed the electrical design for the addition of a new above ground building and 4-40 HP
pumps being replaced in an underground vault for the Larsson Street Pumping Station. In addition to a new MCC and Service Entrance
section, the project scope included incorporating an existing standby generator and Automatic Transfer Switch. Unique constraints for this
project included a small work space which made proper equipment selection for panels, motor drives and switchgear essential.

San Gabriel Valley Water Plant B6 Construction - Baldwin Park, California

As the lead Field Service Electrical Engineer, Mr. Najarian helped coordinate the review and installation of the electrical equipment of an
advanced and innovative pressurized water treatment system for groundwater drinking supplies. Mr. Najarian oversaw the electrical
design and construction of this treatment site including installation of control panels, pumps, actuated valves, compressors, level switches,
transmitters, pressure gauges, Nitrogen monitors and PLC components.

Santa Margarita Water District Pico Zone A Recycled Water Pump Station and Talega Lift Station Modifications - San Clemente,
CA

Mr. Najarian served as the Sr. Electrical Engineer for the design of two pump stations to provide pumping at the Pico site and Talega Site
to finalize the new permanent shared San Clemente connections for wastewater and recycled water. PACE reconfigured the existing Pico
Sewer Lift Station into a new mult-izone recycled water pump station with suction and discharge lines, flow metering, and cross connection
PRV valve. Each Zone A pump has a capacity of approximately 1,500 gpm each at about 200 feet of discharge boost. The Bella Colina
Golf Course pump shall has a capacity of approximately 600 gpm at approximately 100 feet of discharge boost. A small residential grinder
pumping system was also installed and a new 1" diameter forcemain out to a street manhole was designed to discharge the onsite restroom
flows. PACE also re-designed the existing system with new smaller sewer pumps at the existing Talega Sewer Lift Station including new
discharge lines and flow metering.

Potable Water Twin Lakes Booster Pump Station Expansion - Chatsworth, CA

As a result of additional residential development within the Las Virgenes Municipal Water District's Service Area, Mr. Najarian served as
the Sr. Electrical Engineer for the expansion of the potable water pumping capacity of the existing Twin Lakes Booster Pump Station. The
design included repurposing the existing suction and dis charge headers, installing new vertical turbine pumps and booster pump control
valves, associated electrical and control improvements, installation of a 500 kW stand-by generator, and upgrading the existing surge
capacity of the pump station. The upgrades were also designed in a manner to allow for special consideration to maintain continuous
operation of the existing booster pump station, preventing the need for bypass and stand-by equipment.



ERNESTO CAMARENA

-

EDUCATION
AA. / Applied Science, Computer
Aided Drafting,
ITT Technical Institute,
West Covina, CA 1993

YEARS OF EXPERIENCE
26+ Years

Joined PACE in 2005

SEMINARS
TESCO New Plant and SCADA

Security Regulations, Cell Modem
Telemelry via 4G, High Voltage Safety
Codes
Temecula, 2010

Sage Clear SCADA and SCADAPak
Certification
Los Angeles, 2009

PACE

SR INSTRUMENTATION & CONTROLS SPECIALIST

Ernesto Camarena has automation experience spanning back to 1994. His areas of expertise
include controls and automation design for water treatment, wells, pump stations, storage
reservoirs, and wastewater treatment. Mr. Camarena's responsibilities include preparing
process and instrumentation design, process flow schematics, conceptual design exhibits
including termination diagrams, and QA/QC for the electrical power and controls design. Mr.
Camarena is a valuable and unique designer and startup expert of water infrastructure due to
his extensive background in hands-on implementation of projects including panel building,
programming, troubleshooting, and installation in the field during construction and operations.
Because of his experience in performing water and wastewater related controls designs and
installations, Mr. Camarena also is well-versed on water transport and treatment processes,
which enable him to provide complete and accurate process and instrumentation diagrams.

siirscicinics. RELATED EXPERIENCE  -ivvicississoen

Huntington Beach Well 9 GAC Treatment System - Huntington Beach, CA

Mr. Camarena served as the Sr. Instrumentation and Controls Specialist for a 2,500 gpm (3.5
MGD) treatment facility that was designed for Well 9 including six 10-foot biologically active
carbon (BAC) filtration vessels and media, with complete structural, mechanical, electrical, and
controls integration design for reliable and simple operation. Mr. Camarena designed the
custom filtration control panel for this treatment system for ease of operation. PACE provided
all project bid documents, permitting, coordination with Southern California Edison, and is
assisting the City with the bid process and construction support services.

San Diego County Public Water System Wellhead GAC Treatment System - San Diego
County, CA

Mr. Camarena served as the Sr. Instrumentation and Controls Specialist for the groundwater
water treatment facility, built in two phases, that treats 99% of the water annually and removes
Iron, Manganese, and Arsenic to meet EPA Primary and Secondary drinking water standards.
The system consists of 12 potable water wells, 6 irrigation wells, 5 potable water storage tanks
and the groundwater treatment facility. A 500 GPM iron and manganese filtration system was
designed and installed using a brand-new proprietary filtration media (Penox), allowing the
client to completely remove Iron and Manganese from their potable water supply without the
use of complicated chemical injection systems. With the new system, simple backwashing
completely restores/regenerates the media's removal capacity. The system does not require
costly media replacement typical with conventional systems (i.e. green sand filters). The
backwash from the filters is sent to the wastewater reclamation facility at no cost. The media
can also, inthe presence of "free” iron, to remove arsenic. Lab tests revealed the filtered water
had up to 50% less arsenic than the influent. PACE was able to reduce capital and operational
costs significantly and still provide a total treatment capacity of 500 gpm. PACE continues to
provide testing and operating supervisory oversight services while the client manages the day
to day testing.

San Diego County lon Exchange for a Series of Potable Water Wells - San Diego County,
CA

Mr. Camarena served as the Sr. Instrumentation and Controls Specialist for the design of a
400 gpm Uranium Specific on Exchange system to improve potable water production efficiency
and water quality for a community within San Diego County. Due to the uranium concentration
of these four wells exceeding the required MCL, this treatment system was implemented to
bring the water into compliance. This system was designed for a series of water wells to bring
the production water to an average of 5 pg/L with a maximum concentration of 20 pg/L, which
is well below the EPA's MCL of 30 pig/L. However, the system is producing water at non-detect
levels. While maintaining a small footprint size, PACE was able to reduce capital and
operational costs significantly and still provide a total treatment capacity of 400 gpm. PACE
also provides bi-annual regeneration services of the media, making PACE well versed in
operational requirements for such a system.



PACE

ERNESTO CAMARENA

' RESRUNSTRUVENTATION & CONTROLS SPECIALIST

Santa Ana Country Club Pretreatment GAC and RO Filtration System - Santa Ana, CA

As the Controls and P&ID Specialist, Mr. Camarena designed the controls for this reverse osmosis treatment system to provide a custom
water source for irrigating the golf course greens at the Santa Ana Country Club. PACE developed the treatment process, utilized
performance-based specifications (a highly effective process for reducing costs and guaranteeing performance of equipment), engineering
design of civil, mechanical, electrical and control systems and treated water storage systems and cost estimating. PACE also designed
phase Il of the system including a GAC pre-filtration system, which assists with reducing organic fouling of the desalination system.

Dateland Groundwater Treatment Plant Pretreatment GAC and RO Upgrade - Dateland, AZ

Mr. Camarena provided instrumentation and controls design for this brackish groundwater potable water treatment project. PACE provided
Dateland Public Service Company with several inland-desalination alternatives, engineering design, environmental permitting, and grant
funding application services to improve and expand their existing groundwater Reverse Osmosis (RO) treatment system which features a
Granular Activated Carbon (GAC) pre-filtration and ion exchange (1X) skid. The groundwater in the Dateland basin contains several trace
contaminants including arsenic and fluoride, has irrigation inhibitors boron, chloride, and sodium, and overall contains high levels of TDS.
PACE was able to increase the treatment capacity to over 80,000 GPD and increased recovery from 65 to 85%.

Santa Monica Sustainable Water Infrastructure Project (SWIP) Advanced Water Treatment Facility - Santa Monica, CA

The Santa Monica Water Infrastructure Project (SWIP) is helping secure the City of Santa Monica's water future by using the City's existing
infrastructure and linking together three new distributed water reuse elements into a single cohesive and comprehensive project to harvest,
treat, and reuse non-conventional water resources. The SWIP will deliver reliable advanced treated water to be injected into local
groundwater basins for indirect potable reuse via aquifer recharge, while meeting the non-potable reuse demands. Mr. Camarena served
as the Sr. Instrumentation and Controls Specialist for the design of the Advanced Water Treatment Facility (AWTF) with a capacity of 1.0
MGD through the use of a Membrane Bioreactor-Reverse Osmosis-UV Advanced Oxidation Process to treat municipal wastewater,
stormwater, and dry weather runoff to replenish the groundwater aquifer, making the facility an indirect potable reuse system.

Los Angeles Country Club Wells and Ozone Injection - Los Angeles, CA

Mr. Camarena was the Controls and P&ID Specialist, and led the control design for the ozonation system including new instruments,
ozone generation skid, injection skid and pump from tank, liquid oxygen storage and controls. The 130 Ib/day ozonation system for
oxidizing the excess sulfide, and also included the installation of a third groundwater well, rehabilitation of the existing 800,000-gallon
water storage tank, and chemical injections into the turf to reduce excessive bicarbonate alkalinity.

Mesa Water Wells Treatment System Upgrades - Costa Mesa, CA

PACE provided an innovative, low-cost approach to treat colored water with ozone, preceded by monochloramine addition to suppress
bromate formation. The existing chloramination system was modified to add Ammonia first, prior to chlorine addition, which resulted in a
substantial savings in chemicals and improvement in disinfection control. Mr. Camarena served as the Sr. Instrumentation and Controls
Specialist for six well sites which included a completely secured and centralized building for chemical storage, chemical pumping, chemical
instrumentation, and side-stream injection facilities. The systems are a major improvement over the existing operation which was prone
to scaling and lacked stable process control.

El Toro Water District Disinfection System Improvements - Laguna Hills, CA

The EI Toro Water District (ETWD) existing 2MG and 3MG potable water tank reservoirs had difficulty with chlorine residual due to
temperature stratification. Mr. Camarena served as the Sr. Instrumentation and Controls Specialist to design new tank mixing systems
with a residual sampling system, a liquid chemical injection system and storage facility, and a new building with automation and site
security.

LACFD Fire Camp 11 and Henninger Flats Campground Wells and Potable Water Treatment System - Los Angeles County, CA

Mr. Camarena served as the Sr. Instrumentation and Controls Specialist for the design of the potable water treatment systems for five
remote sites owned and operated by the Los Angeles County Fire Department. The SCADA communications, designed by Mr. Camarena,
enable remote monitoring and control for the wells and treatment systems with that automatically switch to propane generators in the
event of a power loss. The modular treatment facility designed provides consistency of equipment and functionality and reduces overall
maintenance costs for the Fire Department. Both Fire Camp 11 and the Henninger Flats Campground contain groundwater under the
influence of surface water and are therefore required to have a surface water treatment system. PACE completed evaluations of all of the
camp facilities and looked at several processes and determined that the use of a packaged Rosedale filter system followed by chlorination
was the most cost effective (in both capital and operational) way to meet State regulations.



Key Project Team Members
Information for key personnel are listed below.
Noah Heller, Hydrogeologist, MS PG, President/CEQO

Contact Info: (415) 302-7354, nheller@besst-inc.com

Home Office: San Rafael, CA

MS PG (CA 5792) Licensed California Geologist. MS Geology Mississippi State University with emphasis
in sedimentology and down-hole geophysics. BA Geology Rutgers University. President of BESST, 1995
— Present. Mr. Heller has invented various technologies over the past 20 years for groundwater
sampling and monitoring and holds various patents and patent applications. BESST, Inc. received an
exclusive license from the USGS in 2004 for the Tracer Flow and Depth Dependent Sampler. Mr, Heller
has been the California registered geologist of record on over 750 dynamic mass profiling projects, and
on hundreds of groundwater sampling and monitoring projects using advanced samplers, multilevel well
technologies and sensors. Over the past 12 years, Mr. Heller has taught over 400 CEU classes approved
by the California Department of Public Health (now part of the CA RWQCB) on well profiling methods
and diagnostics as well as how to use these data for well modification to achieve treatment avoidance
and reduction. Mr. Heller has co-authored a number of peer reviewed articles in various journals and
presents at various professional conferences on a routine basis. Mr. Heller is a regular speaker with the
Rural Community Assistance Corporation (RCAC) and with the California Rural Water Association
(CRWA).

Mr. Heller is the person responsible for overall corporate commitment to the project, as well as being
one of the primary points of contact. He is the most experienced member of our team, and oversees